
The Roc kwell B u lldlng • Pltteburgh. Pa. 

SETTING UP 

ROCKWELL-DELTA 
"VS6" 

15" VARIABLE SPEED DRILL PRESS 
(be9inni19 with serial #139-3001) 

Your 15" Drill Press has been completely assem­
bled and tested at the factory. All that is neces­
sary for you to do is loosen the clamp nut (A) 
Fig. 6, on left hand s ide of head, that holds the 
head to the column, slide the head up until casting 
top is level with the top of the colum11 a nd retight­
en clamp nut. Then loo.sen clamp nut (B) F ig. 6 , 
move s upport collar (C) up against bottom of head, 
and tighten clamp nut. The tab le a nd all other 
machined or unpainted surfaces of the drill press 
are protected with a coaling of rust preventive. 
This coating may be re moved with a soft cloth 
moistened with kerosene (do not use acetone, 
gasolire or lacquer thinner for this purpose.) 
After cleaning, c over all unpainted. surfaces wit h 
a light film of good machine oil. 

MOTORS AND SPEEDS 

A 1/2 hp, 1140 rpm or 3/ 4hp, l 725rpm motor is recom­
re oded for use on your drill press. With a 1140 
rpm motor the s pindle speeds will be 300 to 3100 
rpm. With a 1725 rpm motor the spindle speeds 
will be 450 to 4700 rpm. 

When selecting a motor from any other source, be 
certain that it has the above specifications and 
is a NEMA 56 frame motor. Also be sure it is pro­
tected against loss of lubricant when operated in a 
vertical position. 

When assembled to the dri ll press, the motor should 
turn in a clockwise direction as viewed from the top. 

P M-402-0.4-651-5009 

DATED I M-6-1-69 



:;. •• '· . -~- •• .. , ..... •·.•.-~-: ;--• .-·,.• •'~~ ,~~--::,::-::,; ::1,. ··.~· ' • ,. 

.• 1' 

•. ,• 

. . 

·'.: . ·) 

... ,:._ :, . 
~-:~:·: 
:·f : :~ ~ H rni 
,···;; ,' 

VARrABLE SPEED CONTROL 

··1{~\l_ 
•.', 
::;­
·(: 

The pilot wheel (A) Fig. 2, for Variable Speed 
Drive, should not be turned except when the motor 
is running, to avoid putting unnecessary strain 
on the variable speed drive belt and variable speed 
drive pulley assembly. The pilot wheel is turned 
clockwise to make the drill press run faster, and 
counter-clockwise to slow it down. 

While changing s peeds the pointer (B) Fig. 2, will 
indicate the speed of the drill press. 

Fl9. 3 

A drag plug or "dampener" is provided to restric t 
the free rotation of the pilot wheel. The drag plug 
is properly adjusted at the factory so that the drill 
press will hold a constant speed and will not 
change speeds even on long production runs, but 
still the pilot wheel can be turned manually to 
charge speeds as desired. If it ever becomes 
necessary to change the adjustment, use a long 
allen wrench and insert it down through the hole 
located in the top of the guard, as shown in Fig. 3. 
Tum the set screw (A) Fig. 3, clockwise to in­
crease or counter-clockwise to decrease the ''dam­
pener" pressure on the pilot wheel. 

2 

Fig. 3-A 
Similar drag plugs or "dampeners'" are provided 
in the s pindle pulley and motor pulley assemblies, 
and are adjusted at the factory. After long ser• 
vice, it may be des irable to increase the pressure 
on the drag plugs by tightening set screws (A) 
Fig. 3A for the spindle pulle y, and (M) Fig. 8 for 
the motor pulley. This adjustment does not have 
to be made, unless normal wear has resulted in 
noisy operation of the pulleys. 

..,. 4 
TABLE ADJUSTMENTS 
To adjust the table up or down loosen the lock bolt 
(A) Fig. 4, on the table bracket. Hold the table 
while doing so. 
To tilt the table to the right or le ft, loosen the 
pivot nut located under the table, remove the pin 
(B) and tilt the t able to the required angle and 
tighten the pivot nut. To set the table vertical, 
accurately, move the table to a vertical position, 
insert the pin (B) through on~ of the side holes in 
the apron of the table proper, and into the hole 
in the table bracket, then tighten the pivot nut. 
To return the table to the horizontal position, 
loosen the pivot nut, withdraw the pin (B}, set the 
table level, then re insert the pin through its holes 
and tighten the pivot nut. 

The table has been designed with ledges, one on 
each side, t~ facilitate the clamping of work pieces. 
The table may also be tilted to any degree between 
horizontal and vertical positions. A scale (C) 
Fig. 4, is located at the rear of the table, and is 
graduated in degrees. When the table is tilted 
between horizontal and vertical positions, the pin 
(B) must be removed . The table can be tilted 
either right or left. 

QUILL ADJUSTMENTS 
The s pindle is raised and lo.wered by the p ilot 
wheel (A) Fig. S. The quill can be locked at any 
desired point in its travel by tightening the quill 
lever (B) Fig. 5. This is an especially desirable 
feature for router and shaper work. 



The adjusting screw (C) Fig. 5 and nut (D) are 
set at the factory to give the quil l the proper 
sliding fit in the head casting. After long service 
play between quill and head casting can be re­
moved without the need to replace these parts. 
The nut (D) Fig. 5 is loosened, adjustment is made 
with the screw (C), and the nut is again t ightened 
to prevent the screw from turning. Hold the screw 
with a screwdriver when nut is tigh.te11ed, and 
check by moving the quill up and down several 
times to be sure the quill does not bind. This 
adjustment s hould be made with th e s top rod (E) 
Fig. 5 removed. 

Fig. S 

DRILLING HOLES TO DEPTH 
When drilling one or two holes to a predetermined 
depth, the calibrations on the face of the depth 
stop rod {E) Fig. 5, can be used. 

When drilling a number of holes to a predetermined 
depth, or if a more exact setting is required, 
proceed as follows: 
1. Raise the locking s leeve (F) Fig. 5, and 
tum the micro-nut (G) to the desired position on 
the stop rod (E). 
2. Lower the locking sleeve {F) so it will 
engage micro-out (G) Fig. 5. Lock s leeve in 
place with thumb screw if drill press head is 
mounted . in other than vertical position. When 
the drill press is mounted with the chuck pointing 
up the locking sleeve (F) and micro-nut (G) fig. 5, 
should be reversed on the s top rod (E). 

3. When locking sleeve (F) is in place on the 
micro-nut (G) Fig. 5, the micro-nut can not be 
turned. When a change in depth is required, the 
locki ng s leeve (F) must be raised and while it is 
raised, tum the micro-nut (G) the necessary cali­
bration marks. Each mark represents .002" .Then 
lower the locking s leeve. 

3 

4. The use of the micro-set s top nut will main­
tain the same hole depth, no matter how many 
holes are to be drilled . However, we recommend 
that the hole depth be checked whenever a drill 
has to be sharpened or changed. 

Fig. 6 

ADJUSTING SPINDLE RETURN SPRING 
for the purpose of automatically returning the 
spindle upward after the hole has been drilled, a 
clock spring is provided enclosed in the case (D) 
Fig. 6. This spring has been properly adjusted 
at the factory and should not be disturbed unless 
absolutely necessa ry. If at any time it is neces­
sary to adjus t it proceed as follows: 

1. To increase the tension of the spring, turn 
the screw (E) Fig . 6, which is located unde rneath 
the head, clockwise. CAUTION: BE CAREFUL 
NOT TO BOTTOM RETURN SPRING WHILE 
TURNING SCREW (E) F IG. 6, CLOCKWISE, 
THERE SHOULD BE ENOUGH SLACK LEFT IN 
SPRING TO PERMIT LOWERING THE SPINDLE 
THE FULL AMOUNT OF TRAVEL. 

2. To decrease tension of the spring, tum the 
screw (E) Fig. 6, counterclockwise. 

3. The tension of the spring can be tested by 
pulling down the pilot wheel lever (F) Fig. 6, and 
testing to s ee if the quill will return to the up 
position. Be sure the quill locking lever (G) 
Fig. 6, is loose while testing. NOTE: Before 
determining if this adjustment is oecessary , make 
s ure the s top rod (E) Fig. 5, runs freely up and 
down and is not twisted in the slot or guide of 
the head casting. 

HOW TO CHANGE SPINDLE ADAPf ERS 
One of the unique features of the Variable Speed 
15" Drill Press is t he ease with which various 
spindle adapters may be used. 



Fla, 7 

When removing either the chuck or the spindle 
ada(iers, we recommend the use of the Cat. No. 
15-838 spanner wrench which is supplied with your 
drill press. Tum the locking collar of the adapter 
or chuck with the spanner wrench while keeping 
the spindle from turning by either holding V-belt or 
holding the cbuck with the chuck key in one of the 
pilot holes in the nose of the chuck, as shown in 
Fig. 7. 
When attaching adapters to the spindle, it is very 
important to wipe clean both the spindle taper and 
taper hole in adapter. Then place the adapter on 
the spindle and tighten the locking collar (A) Fig. 7, 
If in checking the spindle for accuracy, there should 
be a run out, we suggest that the adapter be removed 
and turned perhaps one quarter or one-half tum and 
replaced. This may reduce or eliminate the run out, 
it may also increase it, in which case, remove the 
ada(ter and tum it some more on the spindle. 

INST ALLING MOTOR 

1. When installing a Rockwell 6" Frame Motor, 
insert the key in the keyway of the motor shaft 
and place the pulley on the motor shaft until the 
edge of the pulley sleeve is against the shoulder 
of the motor shaft. 

2, When installing a NEMA 56 Frame Motor, 
insert the key in the keyway of the motor shaft 
and place the pulley on the motor shaft, with the 
edge of the pulley sleeve 1/8" from the shoulder 
on the motor shaft. 

3, If -you are installing a NEMA 56 Frame Mo­
tor, it is necessary to remove the two upper motor 
mounting studs (A) Fig. 8, and reposition them in 
in the ho1es (B) directly below. 

4. Make sure the key is in place and tighten 
the two set screws (C) against the motor shaft. 

4 

, .... 
5. Place tile motor on the four motor mounting 
studs (A) Fig. 8, and install belt. 

6. Visually line up the motor shaft so tha1 it 
is in parallel alignment with the spindle. If the 
motor must be tilted to the front or rear, it is 
necessary to loosen the four nuts (D) and move 
studs (A) in ~r out as desired until the motor 
shaft is parallel with the spindle. Then tighten 
the four nuts (D) Fig. 8. 

7. After the motor shaft is in parallel alignment 
with the spindle, adjust the belt tension. The 
correct tension is obtained when the distance from 
the center of the spindle to the center of the motor 
shaft is approximatelyl5 1/8". This may be done 
by following Steps 8 and 9. When making this 
adjus tment it is important that the motor is kept 
in parallel alignment with the spindle pulley. 

8. If the motor must be moved further away from 
the spindle, back off each of the four nuts (D) 
and back off the four studs (A) an equal number· 
of turns against the motor base plate. 

9. If the motor must be moved forward tum in 
each of the fours tuds (A) an equa I number of turns 
and t ighten nuts (D) against the motor base plate, 

10. The spindle nut (E) Fig. 8, should then be 
adjusted so that the distance from the top of the 
nut to the top of the spindle is 1/4 to 5/ 16". 
11. TO CA Lll3RA TE THE SPINDLE SPEED turn 
the drill press on and tum pilot wheel clockwise. 
When the outside circumference of the belt extends 
1/32" beyond the outside ci rcumference of the mot­
or pulley, tum off the power, loosen locknut (G) 
Fig. 8, and adj.ust the s top screw (H) until it is 
bearing against the bottom of the bearing retainer 
(J). With a 1725 rpm motor the speed of the drill 
press will be approx:imately 4700 rpm. With a 1140 
rpm motor 1he speed of the drill press will be app­
roximately 3100 rpm. Now set the pointer (B)Fig. 2, 



to the cotTesponding speed on the spindle speed 
chart by unscrewing and removing the pilot wheel 
hand levers(A) Fig. 2,and loosening the set screws 
located directly under the hand levers.The hub of 
the pilot wheel assembly can then be rotated until 
the pointer points to the corresponding speed on the 
spindle speed chart (B) Fig. 2. Then tighten the 
set screws and replace th e pilot wheel hand levers 
(A) Fig. 2. 

12. Turn the drill press on and rotate tlie pilot 
wheel counterclockwise until the pointer is point­
ing to the lowest ipm mark on the speed dial and 
turn off the drill press. Adjust the stop screw (F) 
Fig. 8, against the roller cam follower on the 
pilot wheel cam assembly. To adjust stop screw (F) 
Fig. 8, first loosen locknut (C) Fig. 2. 

13. for a more accura te check, use a tachomete r 
to check the s pindle speeds. 

LUBRICATION 

The puJleys should be lu b-ica ted weekly in the 
oil holes located at (K and L) F ig. 8. Oil the 
holes when the drill press is turned off. Then 
turn on the drill press and run the machine from 
low speed to high s peed a few times. 

The ball bearings in the quill and spindle pulley 
are grease-sealed for life. The quill is oiled 
through oile r (H) Fig. 6, which is on the left 
side of the drill press head. The head has a 
groove on the inside to allow the oil from the 
oiler (H) to flow down and oil the pinion shaft 
and rack. 

The spindle return clock s pring should be oiled 
three or four times a year. This is lubricated 
through the oil holes provided in the clock spring 
housing (D) Fig. 6. 

COMPENSATIO\f FOR BELT ANO PULLEY WEAR 

After a long period of t ime pulley and belt wear 
and stretching of the belt IIRY cause a s light 
change in the speed of the drill press. To compen­
sate for this change in speed, use a tachometer 
and move the motor toward or away from the spin­
d le pulley unt il the correct speed is obtained. 

5 



Roc kwc:11 is 1ro111d o f the q .. tlcy of the power tool,: wh ich h ~db. T l1ir ~o•vo· 
ccac parts o l o•r tools arc- i ■a,ccc~d • • • • llo1.1s t u3c-t o f prodt1ction, • od t■d11 
fi ■,,~e4 l o•I is • • biu:: ttd u • fi.•• l iaspe ctioc btfor,- it is placc4 ic i1s •pec1a lly 
dc•••• cd c auoa ,o ••• i t eli, p .. e • t. Be••v•• 0£ OY.r co11IKle•rr i.. O•I' e•, lnec-, ed 
q,ulity, we aarec to tepair 01 cei-lace ••Y pan or paru of Roek'We ll Power 
Tools or Roc hre ll Pow e, Tool Accc-,sor·lca wbic:h raa t11in ation p,o.,c• u, bc 

defc c tif'e i.111 wo,krHosbip or • • tcrial. 1n ordf'r 10 rak e- •d•aatage o f t h i.t 3,ucan• 

1ec, die cc•ple1e FOrtablc- p.owir1 cool o r a ccessory, or in c•e c ue of raac b io.c1y, 
1lic: pa..u • ••t l,c ruu.rocd ,,< p• id co •• • a piuop• i•te f-.c-10,y, factory b ta oc~. o: 
a ■d,oriz.ed scuice sta 1io■ lo , C•C csa•iauioa. T•i• a • anucr-. of co,uae, does 
AOI iocl■ de tepait 01 rcpla ceaC"t11U tt:quited bec ••l t of • i•usc . •buse • or 11ec1•a l 
w ear A'll.d te • , . lt e,e irs m•lf' by 01hc, ti.an nut factory , factory b raocb . o r a uthor• 
i&cd Sc-nice ttatioo , ulie,e s Roc ~wc ll of hudi.u liability tudcr this 1 ••r • otc-e, 
Tbi• • • • • • ••re ta • • de c.qir• ••lr 1 • pla c:• o f •II c 1lter a 1111a..-a.01tC"S c • preaaed 01 

•• ,tic-4 w i1k rcapc:cc to fi1ac•s, acre:., a uabilitr or ••• lify. 

MOTO RS 

Motors are built to Rockwell's s pecifications by only leading motor 
manufacturers. A service s tation list is supplied with your motor and all 
defective motors (both in and out of guarantee) s hould be taken to the 
local authorized re pair s tation when service is de sired. 

6 



AUTHORIZED PARTS DISTRIBUTORS 

CALI FORNIA 

LOS ANGELES, 90007 
Rockwell Manufacturing Company 
2400 South Crond Avenu• 
Phone: 213 749-0386 

OAKLAND, 94601 
Rockwell Monufocturing Compony 
445 L.,sser Street 
Phone: 415 535•2424 

COLORADO 

DENVER, 80207 
Rockwell Monulocturing Compony 
4900 East 39th Avenu<> 
Phone: 303 388-5803 

CEORCIA 

ATLANTA, 30318 
Rockwell Manufacturing Company 
1495 Northside Drive N.W. 
Phone; 404 3S1• 5434 

HAWAII 

HONOLULU, 968 19 
Rockwell Manufacturing Company 
3209 Koapoko Street 
Phone: 80 8 872- 048 

ILLINOIS 

CHICAGO, {Mel,ooc Po,k), 60160 
Rockwell Manufacturing Company 
.4533 North Avenue 
Phone: 312 921-26S0 

MASSACHUSET T S 

BOSTON, (Alls ton), 02134 
Rockwell Manufacturi ng Company 
414 Cambridge Street 
Phone: 617 782- 1700 

MICHIGAN 

DETROIT (Southfield), 48075 
Rockwell Monufocturing Company 
18650 West Eight Mile Rood 
Phone: 313 358• 1000 

MISSOURI 

KAN SAS CITY, 64108 
Rockwell Manufacturing Company 
1649 Jarboe Street 
Phone: 816 221-2010 

N EW YORK 

NEW YORK, 10013 
Rudolf Bass, Incorporated 
175 Lafayette Street, Cor , Grand Street 
Phone: 212 CA 6- 4000 

BUFFALO, 14204 
Karle Sow Company# lncorpo t a1ed 

138- 150 Chicago Street, Cor. So. Park Avenue 
Phone: 716 853- 8053 or 853- 8054 

OHIO 

CINCINNAT I, 45203 
Rock well Manufacturing Company 
906 Dolton Street 
Phone: 513 241• 2737 

CLEVELAND, 44114 
Rockwel I Manufacturing Company 
1234 East 26th Street 
Phone: 216 621-6329 

OREGON 

PORT L AND , 97232 
Ro ck well Monu facturi ng Company 
2755 Northeast Broadway 
Phone: 503 288-6888 

PEHHSY L VAHIA 

PH ILADELPHIA, 19120 
Rock wel 1 Monu focturi ng Com pony 
4433- 37 Whitaker Avenue 
Phone: 2 15 455-7907 

PITTSBURGH, 15208 
Ro c: kwe l I Manufacturi n g Com pony 
400 North Lexi ngton Avenue 
Phone: 412 24 1- 8400 

TEXAS 

DALLAS, 75247 
Rockwell Monufocturi ng Company 
2934 Iron Ridge St reet 
Phone: 214 63 l • 1890 

WASH IN GTON 

SEATTLE, 98101 
Rockw•II Manufacturing Company 
1918 Minor Avenue 
Phone: 206 622- 4576 

WISCONSIN 

MILWAUKEE, 53222 
Rockwell Monufoc:tur i ng Company 

10700 West Burlei gh Street 
Phone: 414 774-3650 

CANADA 

GUELPH, ONTARIO 
Rock wel I Manufacturing Com pony 
of Con odo Limited 
40 Wellington Street 
Post OHice Box 848 
Phone: 807 822°2840 

Authorized Parts Distributors 1tcck a complete line of replacement ports. To sove time 
and shipping cost send your parts orders to your nearest distributor and in most coses they will 
be fi lled and sh ipped with in 48 hours. We do not fill any parts orders d irect from the factory. 

7 



I 

2(2) 

..... .t-~ ~-----3(2) 

fr
63 (4) 

r 64 (8) 

46 __.---? 
4 7=-----~ 

8 

52 
**53 



Ref. 
No. 

1 

4 
5 
6 
7 

8 
9 

lllO 
.a.l 

12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 

28 
24 
25 
'>A 

~ 

29 
30 
3/, 

36 
37 

38 
39 

Replacement Parts 
Pan Detcription Ref. Part Description 
No. No. No. 

402-04-054-5014 Rear Guard 40 901-03-061-2471 5/16 x 3/4 Soc. Hd. Shoulder 
SP-605 5/16-18 x 1/2 Hex. Hd. Ser. Screw 
SP-1620 11/32 X 11/16 X 1/16 Washer •• 45 402•04-405-0012 Spindle Assembly, incl.: 
960-03-010-2415 Decal 46 402-04-074-5002 Plug 
402-07-104-5004 Spacer 47 CBS-116 Special Nut 
902-03-050-2974 Speed Nut 48 SP-208 1/4-20 x 1/4 Hex. Soc. Set Ser. 
901-06-171-'1368 #10·24 X 5/8 Truss Hd. Self- 49 402-04-063-5001 Drag Plug 

Tapping Screw 50 901·04-150-9489 1/4-20 x 1/4 Hex. soc. Set Sa. 
SP-7008 Retaining Ring 51 402-04-108-5011 Rod (3/16 dia. x 3·3/8 lg. Nylon) 
402-04-019-5001 Cam 52 402- 04- 099-5001 Wick 
927-01-010-~33 I<ey •• 53 402-04-106-5012 Spindle Sleeve 
402-04-106-5010 Shaft 54 SP-7025 Reiaini.ng Ring 
928-06-011-8888 Spring Washer 55 SP-5860 Bearing 
SP-208 1/4-20 x 1/4 Soc. Set Ser. 56 SP-7352 Spring Washer 
402-04-063-5001 Drag Plug 57 DP-514 Retainer 
SP-607 5/16-18 x 3/4 Hex. Hd. Ser. 59 SP-317 5/16-18 x 2 Sq. Hd. Set Ser. 
SP-1620 11/32 X 11/16 X 1/16 Washer 60 SP-5435 5/16-18 Hex. Jam Nut 
402-04-054-5013 Froot Guard 61 901-07-251-8538 3-1/4 Stud 
960-01-012-0019 Guard Nameplate 62 901-07-251-8589 2-1/8 Stud 
SP-~50 #14 x 3/16 Drive Saew 63 SP-5435 5/16·18 Hex. Jam Nut 
402-04-037-5006 Speed Dial 64 240-87 21/64 x 15/16 x 1/8 Wamer 
SP-2250 f4 x 3/16 Drive Saew 66 cat. #41-952 Motor PUlley Assembly:(J/2 Bont., 
928·06-0ll-8888 Spring W ashei incl: 
402-04-0'76-5003 Pointer 613 SP-7017 Retaining Ring 
402~0'72-5008 In.so:uction Plate 69 402-04-020-5001 cap 
402-04-10'1-5001 Huh '10 928- 01-601-8887 Spring 
SP-llll 3/8-16 x 3/8 Soc. Set Screw 71 402-04-063-5001 Drag Plug 
402-04-108-5009 Rod 72 SP-9415 1/4-20 x 1/4 Hex. Soc. Set Sa:. 
FJ-324 Ball '13 402-04-108-5010 Rod (3/16 dia. x 4" lg. Nylon) 
SP-5485 S/16-18 Hex. Jam Nl.ll 74 SP-208 1/ 4-20 x 1/ 4 Hex. Soc. Set Sa:. 
SP-~7 5/16-18 x 1-1/4 Soc. Set Ser. 67 cat. #41-953 Motor Pulley Assembly (5/8 Bcre), 
901-03-061-?.470 5/16 x 3/8 Soc. Hd. Shoulder including: 

Screw 68 SP-7017 Retaining Ring 
402-04-014-5013 Bracket 69 402-04-020-5001 Cap 
SP-4558 5/16-18 x 1-1/4 Headlea Set 70 928-01-601·888'1 Spring 

Screw 71 402-04-063-5001 Drag Plug 
SP-6435 5/16-18 Hex. Jam Nut 72 SP-9415 1/4-20 x 1/4 Hex. soc. Set Ser. 
402--04-080-5001 Roller 73 402-04-108-5010 Rod (3/16 dia. x 4• lg. Nylon) 

'74 SP-208 1/4- 20 :x 1/4 Hex. Soc. Set Ser. 
76 cat. #49-415 Variable·speed Belt 

• • When replacing the spindle slee-ve er the spindle pulleys 011 machines with aenal numbers between 
139-3001 and 146-4269, the complete spindle pulley assembly, 402-M-405-5012. must be ordered. 

9 



----~ 80----="-
81 =------=====~ 

82~ 86 a!~/ ~ 
8✓ 
8 

87 ---------
88------------------
89~ 
90---

91 
9 

9 ~ SEALTHIS 
94 

95 96 

144 
;1/145(2) 

152 ._ 
153_,/ ~ 

154{2)~ 
155 (2) 

97 
115 
116 
117 

118 

123 

124~/ 
125~ 
126 

146 
. 147 

----148 
• 149 ---­·-&::;-150 
---151 

SIPE 

127 
128 
129 
130 
131 

~ 132 

• • ( -~~121 
I /. ~: ,i- ,.,2 , SIDf: ~ 
I • 119 

V 120 

~ 133 

//::: 
ij I 

• . 

156~ ~ 
157 ------------- -

158 (2) ----------
159 (2) 

10 



Replacement Parts 
Ref, Pan Description Ref, Part Description 
No. No. No. No. 
80 cat. t/15-838 Spanner Wrench 124 DP-524-R Stop COilar, iocluding: 
81 Cat. #1534 1/8" Hex. Socket Wrench 125 SP-112 #10-32 x 1/2" Headlesa Set Screw 
82 Cat. #194 5/~- Hex. Socket Wrench 126 SP-622 1/4-20 x 2" Hex. Hd. Screw 
83 Cat. #1524 Double End Wrench • 402-04-408-0005 St-op Rod AS$)'. , coosisting ~: 
84 Cat. #1526 Dod>le End Wrench 1~ SP-1534 #6-32 x 1/4" Thwnb Screw 
85 Cat. #1538 Domle End Wrench 128 DP-561 Holding Nut 
86 402-04-05'1-5009 Head Casting 129 402-04-088-5005 Micro-Nut 
87 SDP-49 Column Clamp 130 402-04-108-5007 Stop Rod 
88 SDP-21 CJarnp Sleeve 131 DP-221 l/4"-20 Special Nut 
89 CBL-44'1 33/64 x 7/8 x 1/16" Washer 132 SP-1005 3/8-16 Hex. Nut 
90 SP-1282 1/2" -13 Hex. Nut 133 cat. /#15-830 Chuck, including: 
91 907-01-050-5239 Oiler 134 DP-597 Key 
92 928-08-011-8868 Pinion Clock Spring 135 Cat. #15-833 #2 Mcrse Taper Spindle Adapter 
93 DP-528 Clock Spring Housing 136 cat. 11010 Support Collar. including: 
94 902-01-281-7295 1/2" -20 Hex. Lock Nut 137 SP-641 7/16-14 x 3-1/2" Hex. Hd. Ser. 
95 DP-875 &all Clank 138 SP-1004 7/16--14 Hex. Nut 
96 DP-627 AdjllSting Screw 139 cat. #15-804 2-3/4" dia, x 33-3/4•• Colwno 
97 SD-18 l/4"-20 Hex. Nut (B coch Model) 
98 SDP-22 Clamp Sleeve 139 Cat. fl6-806 2-3/4" dia. x 38-S/4" C9lwnu 
99 SP-621 1/2-13 x 5-1/2" Hex. Hd. Ser. (Bench Mode)) 
100 SP-5435 5/16"-18 Hex. Jam Nat 139 cat. #15-806 2-3/4" dia. X 65- 1/4" ColumD 
101 SP-878 5/16-18 x 7/8" Sq. Hd. Set Ser. (Floor Mode) 
102 960-02-012-1450 Nameplare 139 Cat.. #15-810 2-3/4" dia. x '18" Column 
103 SP-2250 #4 x 3/16" Drive Screw (Floor Model) 
104 FJ-324 Knob • cat.. #15-809 Table Complete, consisting of: 
105 DP-632 Rod 140 SP-2360 l/2"-13 x 3-1/4" Sq. Hd. Bolt 
• 402-04-407-5004 Hub Assembly, consisting of: 141 402-04-105-5005 Sleeve 
106 402-04-107-5002 Hub 142 DP-204-A Bracket Assy .. including: 
10'1 905-01-010-6745 3/16 x 1-7 /8 Roll Pin 143 SP-618 1/2-13 x 3-1/2" Hex. Hd. Screw 
108 402-04-051-5006 Pinion Shaft 144 DP-560 Scale 
109 SP-1232 '1/16"-20 liex. Nut 145 SP-2849 f6 x 1/4" Drive Screw 
110 SP-703 1/4-20 x 1-3/4 .. Fil Hd. Ser. 14' DP-205-S Lock Bok 
111 438-01-021-0081 Switch Bracket 14'1 DP-6 Special Washer 
112 SP-3019 #6 x 1/2" Rd. Hd. Self-Tapping 148 402-04-091-SOM Table 

Screw 149 SP-1636 17/32 x 1-1/16 x .095" Washer 
113 DP-5'12 Switch Opening Cover 150 SP-1028 l/2"-13 Hex. Nut 

114 SP-3015 #6 x 1/4" Rd. Hd. Self-Tapping 151 DP-8 Index Pin 

Screw 152 402-04-005-5006 Base (Floor Mode)) 

• 402-04-377-5003 Quill Assembly. consisting ci: 153 402-04-027-5003 Column Clamp 
115 SP-'1411 Retai.Ding Ring 154 SD-2'1 1/2 X 1-1/2 X 1/8 Washer 
116 SP-5384 Bearing 155 SP-543'1 7/16"-14 Hex. Nut 
117 NL-306 Bearing Loading Spring 156 402-04-005-5008 Baae (Bench Mode]) 
118 402-04-0Tl-5002 Quill 157 402-04-027-SOOS Column Clamp 
119 BG-12 Bearing Nut 158 SD-27 1/2 X 1-1/2 X 1/8 Washer 
120 402-04-885-5006 Spindle AS$)'. , including: 159 SP-5431 7/16"-14Hex. Nut 
121 SP-7410 Retaining Ring • Not lbown assembled. 122 SP-5384 Bearing 
123 SP-3769 Gasket 

]] 



Gray Printing Co. 

e 
FOR 

SERVICE, 

and PERFORMANCE in 
WOODWORKING and METALWORKING 

MACHINES 
and 

POWER TOOLS 

LithO In U.S.A. 




